361.

Instructions for use
armed rope net ‘firry’

Gebruiksaanwijzing
net in gewapend touw ‘firry’

@ 1865 mm
] Mode d’emploi
i free height of fall <0,5m filet en corde armée 'firry'
vrije valhoogte <0,5m Gebrauchsanweisung
la hauteur de chute déréglée <0,5 m . x . . '
freien Fallhéhe <0,5m Netz mit verstédrkten Seilen ‘firry
c altura libre de caida <0,5m Modo de empleo
£ / [ \ X dall’altezza di caduta libera <0,5m red de cuerda armada ‘ﬁrry‘
% wysoko$¢ swobodnego upadku <0,5 m
~ / [ \\ \ Istruzioni per I'uso
i | rete con fune armata ‘firry’
E heaviest section weight 47 kg I_nStl‘l:lkC]a '-fz}’tkowan’a
S linarium *‘firry’
<

masa najciezszej sekcji 47 kg

KBT nv KBT Polska sp. z 0.0.
Hemelrijken 8 ul. M. Konopnickiej 6
2890 Sint-Amands 00-491 Warszawa
BELGIUM POLAND

INTERSEROH
LT Safety
Regular
Production
Surveillance RECYCLING
Hersteller-Nr. 118705

www.tuv.com
ID 0000042596

Instructions for use - M361.01 - armed rope net firry”



INSTRUCTIONS FOR USE
SAFETY INSTRUCTIONS

1.
2.

10.

11.
12.

Please keep this instruction sheet safely for future reference.

Please do not modify the product or other assembly details in any way. Any changes will influence the struc-
tural integrity of the product and the resulting replacement of spare parts will be performed at the buyer’s
expense. Inappropriate use or faulty application of the product is explicitly forbidden and absolves the manu-
facturer of all liability. This product needs to be mounted by an adult before use.

. The use of the product is allowed only under continuous supervision by an adult. The product is suitable for

individuals weighing up to 100 kg. The product is not suitable for children under 36 months of age due to the
lack of additional protection measures and poor prediction skills typical to little children.

. The product meets all security aspects of European standards EN 1176-1:2008 and EN 1176-11:2014. 1t is

intended for use in outdoor public playgrounds.

. The product should be assembled so that all holes situated more than 600 mm over the ground do not have

dimensions which could result in the head or neck entrapment hazards. The diameter of the holes should be
at least 230 mm, unless the diameter is under 130 mm or the size of the hole is less than 157 x 89 mm.

. The product should be assembled so that any openings do not create finger entrapment. The diameter of the

holes should be outside the range of 8-25 mm.

. When mounting or assembling the product, attention should be given to the minimum required distance

between the armed rope construction and eventual obstacles (impact area). Dimension of the impact area
depends on the free height of fall (FIG I). Falling space should be at least 1,5m around elevated parts of the
equipment, measured out from the vertical plane below the widest elevated parts. Falling space should looks
like, as it is shown in picture (FIG II).

. In these safety areas no hard, angular or pointed objects should be present. The safety surface underneath

the product must be flat, and be covered in a suitable way (eg. rubber tiles, bark, wood chips) and meet the
requirements of EN 1176-1:2008. The indicator of the surface level should be the base level mark found on
the supporting structure of the whole product (e.g. on the pole). The product must not be placed on asphalt,
concrete or any other hard surface. There cannot be an overlapping of surrounding free spaces or safety
areas.

. Connections shall be safeguarded so that they cannot be undone without tools (e.g. with glued threaded

joints).

No spare parts are provided with the product. In case of a damage, spare parts can be purchased from the
manufacturer.

The minimum installation space should be within 2 m from the product to be installed.

During installation you should make sure that: the pole is set vertically, all the screws and fastenings are tig-

ASSEMBLY - MONTAGE - MONTA
MONTAGGIO - MONTAZ

htened, the place of installation is secured and marked.
. Before the product can be used, the stability of all the elements should be checked, protection tapes removed
and the level and condition of the shock-absorbing surface checked.
14. Should the product be found to be incomplete or damaged, the construction must be immediately protected
and its use prevented by using a signalizing white and red tape and placing information that the product is
damaged.Until the damage is repaired, the product should be excluded from use by the playground users.

1

w

INSPECTION AND MAINTENANCE

The frequency of inspection and maintenance will vary with the type of equipment or materials used or other
factors (e.g. heavy use, levels of vandalism, coastal location, air pollution, age of equipment, ...). The frequency
of the inspection checks should be increased according to the occurrence of special factors. Threaded joints should
be protected with thread glue.

Routine visual inspection (weekly to monthly)
- Always check that the bolts and nuts are securely fastened.
- Check the shock absorbing surface for objects that don’t belong there.
- Check for missing parts.
- The surface should be well-maintained, especially the level of loose fillers (e.g. during routine controls), so
that the surface under the product remains in perfect condition at all the times.

Operational inspection (1 to 3 months)

- Check the stability of the construction.

- Check every part for excessive wear and replace when necessary.
Annual inspection (1 to 2 times per year)

- Check for rust and corrosion.

- Check every part for excessive wear and replace when necessary.

& — €8,
armed rope net ‘firry’ ASSEMBLY - MONTAGE - MONTAJE - MONTAGGIO - MONTAZ

Instructions for use - M361.01 - armed rope net ‘firry’



ASSEMBLY - MONTAGE - MONTAJE
MONTAGGIO - MONTAZ GEBRUIKSAANWIJZING

VEILIGHEIDSINSTRUCTIES

1. Please keep this instruction sheet safely for future reference.

2. Please do not modify the product or other assembly details in any way. Any changes will influence the struc-
tural integrity of the product and the resulting replacement of spare parts will be performed at the buyer’s
expense. Inappropriate use or faulty application of the product is explicitly forbidden and absolves the manu-
facturer of all liability. This product needs to be mounted by an adult before use.

3. The use of the product is allowed only under continuous supervision by an adult. The product is suitable for
individuals weighing up to 100 kg. The product is not suitable for children under 36 months of age due to the
lack of additional protection measures and poor prediction skills typical to little children.

4. The product meets all security aspects of European standards EN 1176-1:2008 and EN 1176-11:2014. It is
intended for use in outdoor public playgrounds.

5. The product should be assembled so that all holes situated more than 600 mm over the ground do not have
dimensions which could result in the head or neck entrapment hazards. The diameter of the holes should be
at least 230 mm, unless the diameter is under 130 mm or the size of the hole is less than 157 x 89 mm.

6. The product should be assembled so that any openings do not create finger entrapment. The diameter of the
holes should be outside the range of 8-25 mm.

7. When mounting or assembling the product, attention should be given to the minimum required distance
between the armed rope construction and eventual obstacles (impact area). Dimension of the impact area
depends on the free height of fall (FIG I). Falling space should be at least 1,5m around elevated parts of the
equipment, measured out from the vertical plane below the widest elevated parts. Falling space should looks
like, as it is shown in picture (FIG II).

8. In these safety areas no hard, angular or pointed objects should be present. The safety surface underneath
the product must be flat, and be covered in a suitable way (eg. rubber tiles, bark, wood chips) and meet the
requirements of EN 1176-1:2008. The indicator of the surface level should be the base level mark found on
the supporting structure of the whole product (e.g. on the pole). The product must not be placed on asphalt,
concrete or any other hard surface. There cannot be an overlapping of surrounding free spaces or safety

areas.

9. Connections shall be safeguarded so that they cannot be undone without tools (e.g. with glued threaded
joints).

10. No spare parts are provided with the product. In case of a damage, spare parts can be purchased from the
manufacturer.

11. The minimum installation space should be within 2 m from the product to be installed.
12. During installation you should make sure that: the pole is set vertically, all the screws and fastenings are tig-
htened, the place of installation is secured and marked.
. Before the product can be used, the stability of all the elements should be checked, protection tapes removed
and the level and condition of the shock-absorbing surface checked.
14. Should the product be found to be incomplete or damaged, the construction must be immediately protected
and its use prevented by using a signalizing white and red tape and placing information that the product is
damaged.Until the damage is repaired, the product should be excluded from use by the playground users.

1

w

INSPECTIE EN ONDERHOUD

The frequency of inspection and maintenance will vary with the type of equipment or materials used or other
factors (e.g. heavy use, levels of vandalism, coastal location, air pollution, age of equipment, ...). The frequency
of the inspection checks should be increased according to the occurrence of special factors. Threaded joints should
be protected with thread glue.

Routine visual inspection (weekly to monthly)
- Always check that the bolts and nuts are securely fastened.
- Check the shock absorbing surface for objects that don‘t belong there.
- Check for missing parts.
- The surface should be well-maintained, especially the level of loose fillers (e.g. during routine controls), so
that the surface under the product remains in perfect condition at all the times.
Operational inspection (1 to 3 months)
- Check the stability of the construction.
- Check every part for excessive wear and replace when necessary.
Annual inspection (1 to 2 times per year)
- Check for rust and corrosion.
- Check every part for excessive wear and replace when necessary.

)\o Y,

& : €-
ASSEMBLY - MONTAGE - MONTAJE - MONTAGGIO - MONTAZ net in gewapend touw 'firry”

Instructions for use - M361.01 - armed rope net ‘firry’



ASSEMBLY - MONTAGE - MON
MONTAGGIO - MONTAZ

MODE D’EMPLOI

INSTRUCTIONS DE SECURITE

1. Please keep this instruction sheet safely for future reference.

2. Please do not modify the product or other assembly details in any way. Any changes will influence the struc-
tural integrity of the product and the resulting replacement of spare parts will be performed at the buyer’s
expense. Inappropriate use or faulty application of the product is explicitly forbidden and absolves the manu-
facturer of all liability. This product needs to be mounted by an adult before use.

3. The use of the product is allowed only under continuous supervision by an adult. The product is suitable for
individuals weighing up to 100 kg. The product is not suitable for children under 36 months of age due to the
lack of additional protection measures and poor prediction skills typical to little children.

4. The product meets all security aspects of European standards EN 1176-1:2008 and EN 1176-11:2014. 1t is
intended for use in outdoor public playgrounds.

5. The product should be assembled so that all holes situated more than 600 mm over the ground do not have
dimensions which could result in the head or neck entrapment hazards. The diameter of the holes should be
at least 230 mm, unless the diameter is under 130 mm or the size of the hole is less than 157 x 89 mm.

6. The product should be assembled so that any openings do not create finger entrapment. The diameter of the
holes should be outside the range of 8-25 mm.

7. When mounting or assembling the product, attention should be given to the minimum required distance
between the armed rope construction and eventual obstacles (impact area). Dimension of the impact area
depends on the free height of fall (FIG I). Falling space should be at least 1,5m around elevated parts of the
equipment, measured out from the vertical plane below the widest elevated parts. Falling space should looks
like, as it is shown in picture (FIG II).

8. In these safety areas no hard, angular or pointed objects should be present. The safety surface underneath
the product must be flat, and be covered in a suitable way (eg. rubber tiles, bark, wood chips) and meet the
requirements of EN 1176-1:2008. The indicator of the surface level should be the base level mark found on
the supporting structure of the whole product (e.g. on the pole). The product must not be placed on asphalt,
concrete or any other hard surface. There cannot be an overlapping of surrounding free spaces or safety
areas.

9. Connections shall be safeguarded so that they cannot be undone without tools (e.g. with glued threaded 1 MARN !
joints). A
10. No spare parts are provided with the product. In case of a damage, spare parts can be purchased from the 01 é
manufacturer. /T’ el |
11. The minimum installation space should be within 2 m from the product to be installed. N o P
12. During installation you should make sure that: the pole is set vertically, all the screws and fastenings are tig- e )
htened, the place of installation is secured and marked. B
13. Before the product can be used, the stability of all the elements should be checked, protection tapes removed
and the level and condition of the shock-absorbing surface checked. d b d b
14. Should the product be found to be incomplete or damaged, the construction must be immediately protected

and its use prevented by using a signalizing white and red tape and placing information that the product is
damaged.Until the damage is repaired, the product should be excluded from use by the playground users.

CONTROLE ET ENTRETIEN

The frequency of inspection and maintenance will vary with the type of equipment or materials used or other
factors (e.g. heavy use, levels of vandalism, coastal location, air pollution, age of equipment, ...). The frequency
of the inspection checks should be increased according to the occurrence of special factors. Threaded joints should
be protected with thread glue.

Routine visual inspection (weekly to monthly)
- Always check that the bolts and nuts are securely fastened.
- Check the shock absorbing surface for objects that don’t belong there.
- Check for missing parts.
- The surface should be well-maintained, especially the level of loose fillers (e.g. during routine controls), so
that the surface under the product remains in perfect condition at all the times.
Operational inspection (1 to 3 months)
- Check the stability of the construction.
- Check every part for excessive wear and replace when necessary.
Annual inspection (1 to 2 times per year)
- Check for rust and corrosion.
- Check every part for excessive wear and replace when necessary.

i 2

9 & D
T TR )y
e[ [ _F &

[ g

filet en corde armée 'firry’

ASSEMBLY - MONTAGE - MONTAJE - MONTAGGIO - MONTAZ

Instructions for use - M361.01 - armed rope net ‘firry’




ASSEMBLY - MONTAGE - MONTAJE

MONTAGGIO - MONTAZ

GEBRAUCHSANWEISUNG

OPERAZIONI DI MONTAGGIO

1. Measure and specify the place where the anchor is to be placed. Dig a hole about 116 cm deep, measuring from
the ground level. Pay attention to keep the distances and dimensions according to the illustration.

2. Pay special attention to how the anchor is placed in the poured concrete (it is recommended that concrete for
foundations type B20 be used). The joint fixing the middle ring on the central anchor should be located at the
bottom. Approximate drying time for the concrete is about 21 days.

3-4. Pull the net over the pole, starting with taking its integral elements over the pole in the following order: the
sleeve, the ring, the pole cap. Make sure that the pole cap is located correctly in relation to the pole (the arrows
on the pole and on the pole cap must be in line). Be especially cautious while moving the sleeve along the pole,
as the surface of the pole could get scratched then.

5-6. When the concrete has set, place the pole with the net on the anchor. Do it in such a manner that the holes
made in the pole overlap with those on the anchor and the sleeve. Pull the net tight. To that end use the spe-
cially prepared system for puling the net and follow the instructions shown in illustration 6.

7-9. Then put the threaded bar M12 through the holes in the pole, anchor and sleeve and tighten symmetrically
from both sides the glued cap nuts M12 (illustration 7). Remove the pulling system and for additional protec-
tion, put the threaded bar M12 through the two remaining holes in the pole, anchor and sleeve and then sym-
metrically tighten from both sides glued cap nuts M12.

MONTAZ KROK PO KROKU

1. Nalezy zmierzy¢ i ustali¢ miejsce, w ktdrym musi zosta¢ umieszczona kotwa. Wykopac dotek na gteboko$é
okoto 116 cm, mierzac od poziomu gruntu. Zwréci¢ uwage na zachowanie odlegtosci i wymiaréw zgodnie z
rysunkiem.

2. Zwrdci¢ szczegblng uwage na ustawienie kotwy w wylewanym betonie (zalecany typ betonu pod fundament
B20). Szacunkowy czas schniecia betonu okoto 21 dni.

3-4. Naciggna¢ siatke na maszt, zaczynajac od przetozenia przez maszt jej integralnych elementéw w nastepujacej
kolejnosci: tuleja, obrecz, nasadka. Nalezy zwréci¢ uwage na odpowiednie ustawienie nasadki wzgledem
masztu (strzatki widoczne na maszcie oraz nasadce muszg sie pokrywac). Ze wzgledu na istniejace ryzyko po-
rysowania powierzchni masztu zachowaé szczegdlng ostroznos¢ podczas przesuwania tulei wzdtuz masztu.

5-6. Po zwigzaniu betonu, maszt wraz z siatka umiesci¢ na kotwie. Nalezy wykonac¢ to w taki sposdb aby otwory
wykonane w maszcie, kotwie oraz tulei pokryty sie. Skreci¢ obydwa elementy uzywajac 6 $rub M12x25.
Nastepnie nalezy napig¢ siatke. W tym celu nalezy wykorzystac specjalnie przygotowany system naciggu siatki
oraz postepowac zgodnie z rysunkiem (Rys. 6).

7-9. Przez otwory w maszcie, kotwie oraz tulei przetozy¢ pret gwintowany M12x140 i symetrycznie dokreci¢ z
obydwu stron klejone nakretki kotpakowe M12 (Rys.7). Usung¢ system naciagu oraz w celu dodatkowego za-
bezpieczenia, przez dwa pozostate otwory w maszcie, kotwie oraz tulei przetozy¢ pret gwintowany M12x140, a
nastepnie symetrycznie dokreci¢ z obydwu stron klejone nakretki kotpakowe M12.

o 2]
O

500

500

SICHERHEITSHINWEISE

1. Please keep this instruction sheet safely for future reference.

2. Please do not modify the product or other assembly details in any way. Any changes will influence the struc-
tural integrity of the product and the resulting replacement of spare parts will be performed at the buyer’s
expense. Inappropriate use or faulty application of the product is explicitly forbidden and absolves the manu-
facturer of all liability. This product needs to be mounted by an adult before use.

3. The use of the product is allowed only under continuous supervision by an adult. The product is suitable for
individuals weighing up to 100 kg. The product is not suitable for children under 36 months of age due to the
lack of additional protection measures and poor prediction skills typical to little children.

4. The product meets all security aspects of European standards EN 1176-1:2008 and EN 1176-11:2014. It is
intended for use in outdoor public playgrounds.

5. The product should be assembled so that all holes situated more than 600 mm over the ground do not have
dimensions which could result in the head or neck entrapment hazards. The diameter of the holes should be
at least 230 mm, unless the diameter is under 130 mm or the size of the hole is less than 157 x 89 mm.

6. The product should be assembled so that any openings do not create finger entrapment. The diameter of the
holes should be outside the range of 8-25 mm.

7. When mounting or assembling the product, attention should be given to the minimum required distance
between the armed rope construction and eventual obstacles (impact area). Dimension of the impact area
depends on the free height of fall (FIG I). Falling space should be at least 1,5m around elevated parts of the
equipment, measured out from the vertical plane below the widest elevated parts. Falling space should looks
like, as it is shown in picture (FIG II).

8. In these safety areas no hard, angular or pointed objects should be present. The safety surface underneath
the product must be flat, and be covered in a suitable way (eg. rubber tiles, bark, wood chips) and meet the
requirements of EN 1176-1:2008. The indicator of the surface level should be the base level mark found on
the supporting structure of the whole product (e.g. on the pole). The product must not be placed on asphalt,
concrete or any other hard surface. There cannot be an overlapping of surrounding free spaces or safety
areas.

9. Connections shall be safeguarded so that they cannot be undone without tools (e.g. with glued threaded
joints).

10. No spare parts are provided with the product. In case of a damage, spare parts can be purchased from the
manufacturer.

11. The minimum installation space should be within 2 m from the product to be installed.

12. During installation you should make sure that: the pole is set vertically, all the screws and fastenings are tig-

htened, the place of installation is secured and marked.

. Before the product can be used, the stability of all the elements should be checked, protection tapes removed

and the level and condition of the shock-absorbing surface checked.

14. Should the product be found to be incomplete or damaged, the construction must be immediately protected
and its use prevented by using a signalizing white and red tape and placing information that the product is
damaged.Until the damage is repaired, the product should be excluded from use by the playground users.

1

w

INSPEKTION UND WARTUNG

The frequency of inspection and maintenance will vary with the type of equipment or materials used or other
factors (e.g. heavy use, levels of vandalism, coastal location, air pollution, age of equipment, ...). The frequency
of the inspection checks should be increased according to the occurrence of special factors. Threaded joints should
be protected with thread glue.

Routine visual inspection (weekly to monthly)
- Always check that the bolts and nuts are securely fastened.
- Check the shock absorbing surface for objects that don‘t belong there.
- Check for missing parts.
- The surface should be well-maintained, especially the level of loose fillers (e.g. during routine controls), so
that the surface under the product remains in perfect condition at all the times.
Operational inspection (1 to 3 months)
- Check the stability of the construction.
- Check every part for excessive wear and replace when necessary.
Annual inspection (1 to 2 times per year)
- Check for rust and corrosion.
- Check every part for excessive wear and replace when necessary.

ASSEMBLY - MONTAGE - MONTAJE - MONTAGGIO - MONTAZ

Netz mit verstarkten Seilen ‘firry

Instructions for use - M361.01 - armed rope net ‘firry’



MODO DE EMPLEO

ASSEMBLY - MONTAGE - MONTAJE
MONTAGGIO - MONTAZ

SEGURIDAD LAS INSTRUCCIONES

1. Please keep this instruction sheet safely for future reference.

2. Please do not modify the product or other assembly details in any way. Any changes will influence the struc-
tural integrity of the product and the resulting replacement of spare parts will be performed at the buyer’s
expense. Inappropriate use or faulty application of the product is explicitly forbidden and absolves the manu-
facturer of all liability. This product needs to be mounted by an adult before use.

3. The use of the product is allowed only under continuous supervision by an adult. The product is suitable for
individuals weighing up to 100 kg. The product is not suitable for children under 36 months of age due to the
lack of additional protection measures and poor prediction skills typical to little children.

4. The product meets all security aspects of European standards EN 1176-1:2008 and EN 1176-11:2014. It is
intended for use in outdoor public playgrounds.

5. The product should be assembled so that all holes situated more than 600 mm over the ground do not have
dimensions which could result in the head or neck entrapment hazards. The diameter of the holes should be
at least 230 mm, unless the diameter is under 130 mm or the size of the hole is less than 157 x 89 mm.

6. The product should be assembled so that any openings do not create finger entrapment. The diameter of the
holes should be outside the range of 8-25 mm.

7. When mounting or assembling the product, attention should be given to the minimum required distance
between the armed rope construction and eventual obstacles (impact area). Dimension of the impact area
depends on the free height of fall (FIG I). Falling space should be at least 1,5m around elevated parts of the
equipment, measured out from the vertical plane below the widest elevated parts. Falling space should looks
like, as it is shown in picture (FIG II).

8. In these safety areas no hard, angular or pointed objects should be present. The safety surface underneath
the product must be flat, and be covered in a suitable way (eg. rubber tiles, bark, wood chips) and meet the
requirements of EN 1176-1:2008. The indicator of the surface level should be the base level mark found on
the supporting structure of the whole product (e.g. on the pole). The product must not be placed on asphalt,
concrete or any other hard surface. There cannot be an overlapping of surrounding free spaces or safety
areas.

9. Connections shall be safeguarded so that they cannot be undone without tools (e.g. with glued threaded
joints).

10. No spare parts are provided with the product. In case of a damage, spare parts can be purchased from the
manufacturer.

11. The minimum installation space should be within 2 m from the product to be installed.

12. During installation you should make sure that: the pole is set vertically, all the screws and fastenings are tig-
htened, the place of installation is secured and marked.

13. Before the product can be used, the stability of all the elements should be checked, protection tapes removed
and the level and condition of the shock-absorbing surface checked.

14. Should the product be found to be incomplete or damaged, the construction must be immediately protected
and its use prevented by using a signalizing white and red tape and placing information that the product is
damaged.Until the damage is repaired, the product should be excluded from use by the playground users.

INSPECCION Y MANTENIMIENTO

The frequency of inspection and maintenance will vary with the type of equipment or materials used or other
factors (e.g. heavy use, levels of vandalism, coastal location, air pollution, age of equipment, ...). The frequency
of the inspection checks should be increased according to the occurrence of special factors. Threaded joints should
be protected with thread glue.

Routine visual inspection (weekly to monthly)
- Always check that the bolts and nuts are securely fastened.
- Check the shock absorbing surface for objects that don’t belong there.
- Check for missing parts.
- The surface should be well-maintained, especially the level of loose fillers (e.g. during routine controls), so
that the surface under the product remains in perfect condition at all the times.
Operational inspection (1 to 3 months)
- Check the stability of the construction.
- Check every part for excessive wear and replace when necessary.
Annual inspection (1 to 2 times per year)
- Check for rust and corrosion.
- Check every part for excessive wear and replace when necessary.

ETAPPES DE MONTAGE

1. Measure and specify the place where the anchor is to be placed. Dig a hole about 116 cm deep, measuring from
the ground level. Pay attention to keep the distances and dimensions according to the illustration.

2. Pay special attention to how the anchor is placed in the poured concrete (it is recommended that concrete for
foundations type B20 be used). Approximate drying time for the concrete is about 21 days.

3-4. Pull the net over the pole, starting with taking its integral elements over the pole in the following order: the
sleeve, the ring, the pole cap. Make sure that the pole cap is located correctly in relation to the pole (the arrows
on the pole and on the pole cap must be in line). Be especially cautious while moving the sleeve along the pole,
as the surface of the pole could get scratched then.

5-6. When the concrete has set, place the pole with the net on the anchor. Do it in such a manner that the holes
made in the pole overlap with those on the anchor and the sleeve.Tighten both elements by using 6x bolts
M12x25. Pull the net tight. To that end use the specially prepared system for puling the net and follow the in-
structions shown in illustration 6.

7-9. Put the threaded bar M12x140 through the holes in the pole, anchor and sleeve and tighten symmetrically
from both sides the glued cap nuts M12 (illustration 7). Remove the pulling system and for additional protec-
tion, put the threaded bar M12x140 through the two remaining holes in the pole, anchor and sleeve and then
symmetrically tighten from both sides glued cap nuts M12.

MONTAGESCHRITTE

1. Measure and specify the place where the anchor is to be placed. Dig a hole about 116 cm deep, measuring from
the ground level. Pay attention to keep the distances and dimensions according to the illustration.

2. Pay special attention to how the anchor is placed in the poured concrete (it is recommended that concrete for
foundations type B20 be used). Approximate drying time for the concrete is about 21 days.

3-4. Pull the net over the pole, starting with taking its integral elements over the pole in the following order: the
sleeve, the ring, the pole cap. Make sure that the pole cap is located correctly in relation to the pole (the arrows
on the pole and on the pole cap must be in line). Be especially cautious while moving the sleeve along the pole,
as the surface of the pole could get scratched then.

5-6. When the concrete has set, place the pole with the net on the anchor. Do it in such a manner that the holes
made in the pole overlap with those on the anchor and the sleeve.Tighten both elements by using 6x bolts
M12x25. Pull the net tight. To that end use the specially prepared system for puling the net and follow the in-
structions shown in illustration 6.

7-9. Put the threaded bar M12x140 through the holes in the pole, anchor and sleeve and tighten symmetrically
from both sides the glued cap nuts M12 (illustration 7). Remove the pulling system and for additional protec-
tion, put the threaded bar M12x140 through the two remaining holes in the pole, anchor and sleeve and then
symmetrically tighten from both sides glued cap nuts M12.

PASOS DE MONTAJE

1. Measure and specify the place where the anchor is to be placed. Dig a hole about 116 cm deep, measuring from
the ground level. Pay attention to keep the distances and dimensions according to the illustration.

2. Pay special attention to how the anchor is placed in the poured concrete (it is recommended that concrete for
foundations type B20 be used). Approximate drying time for the concrete is about 21 days.

3-4. Pull the net over the pole, starting with taking its integral elements over the pole in the following order: the
sleeve, the ring, the pole cap. Make sure that the pole cap is located correctly in relation to the pole (the arrows
on the pole and on the pole cap must be in line). Be especially cautious while moving the sleeve along the pole,
as the surface of the pole could get scratched then.

5-6. When the concrete has set, place the pole with the net on the anchor. Do it in such a manner that the holes
made in the pole overlap with those on the anchor and the sleeve.Tighten both elements by using 6x bolts
M12x25. Pull the net tight. To that end use the specially prepared system for puling the net and follow the in-
structions shown in illustration 6.

7-9. Put the threaded bar M12x140 through the holes in the pole, anchor and sleeve and tighten symmetrically
from both sides the glued cap nuts M12 (illustration 7). Remove the pulling system and for additional protec-
tion, put the threaded bar M12x140 through the two remaining holes in the pole, anchor and sleeve and then
symmetrically tighten from both sides glued cap nuts M12.

red de cuerda armada 'firry’

ASSEMBLY - MONTAGE - MONTAJE - MONTAGGIO - MONTAZ

Instructions for use - M361.01 - armed rope net ‘firry’



ASSEMBLY - MONTAGE - MONTAJE

MONTAGGIO - MONTAZ \

@ net with a pole cap, ring and sleeve @ net with a pole cap, ring and sleeve
O pole @ pole
@ anchor @ anchor
@ connection system consisting of: @ connection system consisting of:
- 6x washer M12 - 6x washer M12
- 6x self-locking nut M12 - 6x self-locking nut M12
- 6x bolt M12 x 25 mm - 6x bolt M12 x 25 mm
@ pulling system consisting of: @ pulling system consisting of:
- 6x nut M12 - 6x nut M12
- 2x threaded bar M12 x 500 mm - 2x threaded bar M12 x 500 mm
- 2x washer M12 - 2x washer M12
@ set of protection screws consisting of: @ set of protection screws consisting of:
- 2x threaded bar M12 x 140 mm - 2x threaded bar M12 x 140 mm
- 4x cap nut M12 - 4x cap nut M12

@ siatka wraz z nasadka na maszt, obrecza oraz tuleja
@ maszt
@ kotwa
@ system faczenia sktadajacy sig z:
- 6x podkfadka M12
- 6x nakretka samohamowna M12
- 6x $ruba M12 x 25 mm
@ system naciagu sktadajacy sig z:
- 6x nakretka M12
- 2x pret gwintowany M12 x 500 mm
- 2x podktadka M12
@ zestaw $rub zabezpieczajacych sktadajacy sie z:
- 2x pret gwintowany M12 x 140 mm
- 4x nakretka kotpakowa M12

ASSEMBLY STEPS

1. Measure and specify the place where the anchor is to be placed. Dig a hole about 116 cm deep, measuring from
the ground level. Pay attention to keep the distances and dimensions according to the illustration.

2. Pay special attention to how the anchor is placed in the poured concrete (it is recommended that concrete for
foundations type B20 be used). Approximate drying time for the concrete is about 21 days.

3-4. Pull the net over the pole, starting with taking its integral elements over the pole in the following order: the
sleeve, the ring, the pole cap. Make sure that the pole cap is located correctly in relation to the pole (the arrows
on the pole and on the pole cap must be in line). Be especially cautious while moving the sleeve along the pole,
as the surface of the pole could get scratched then.

5-6. When the concrete has set, place the pole with the net on the anchor. Do it in such a manner that the holes
made in the pole overlap with those on the anchor and the sleeve.Tighten both elements by using 6x bolts
M12x25. Pull the net tight. To that end use the specially prepared system for puling the net and follow the in-
structions shown in illustration 6.

7-9. Put the threaded bar M12x140 through the holes in the pole, anchor and sleeve and tighten symmetrically
from both sides the glued cap nuts M12 (illustration 7). Remove the pulling system and for additional protec-
tion, put the threaded bar M12x140 through the two remaining holes in the pole, anchor and sleeve and then
symmetrically tighten from both sides glued cap nuts M12.

MONTAGESTAPPEN

1. Measure and specify the place where the anchor is to be placed. Dig a hole about 116 cm deep, measuring from
the ground level. Pay attention to keep the distances and dimensions according to the illustration.

2. Pay special attention to how the anchor is placed in the poured concrete (it is recommended that concrete for
foundations type B20 be used). Approximate drying time for the concrete is about 21 days.

3-4. Pull the net over the pole, starting with taking its integral elements over the pole in the following order: the
sleeve, the ring, the pole cap. Make sure that the pole cap is located correctly in relation to the pole (the arrows
on the pole and on the pole cap must be in line). Be especially cautious while moving the sleeve along the pole,
as the surface of the pole could get scratched then.

5-6. When the concrete has set, place the pole with the net on the anchor. Do it in such a manner that the holes
made in the pole overlap with those on the anchor and the sleeve.Tighten both elements by using 6x bolts
M12x25. Pull the net tight. To that end use the specially prepared system for puling the net and follow the in-
structions shown in illustration 6.

7-9. Put the threaded bar M12x140 through the holes in the pole, anchor and sleeve and tighten symmetrically
from both sides the glued cap nuts M12 (illustration 7). Remove the pulling system and for additional protec-
tion, put the threaded bar M12x140 through the two remaining holes in the pole, anchor and sleeve and then
symmetrically tighten from both sides glued cap nuts M12.

ISTRUZIONI PER L'USO

INDIRIZZAMENTI PER L'USO

1. Please keep this instruction sheet safely for future reference.

2. Please do not modify the product or other assembly details in any way. Any changes will influence the struc-
tural integrity of the product and the resulting replacement of spare parts will be performed at the buyer’s
expense. Inappropriate use or faulty application of the product is explicitly forbidden and absolves the manu-
facturer of all liability. This product needs to be mounted by an adult before use.

3. The use of the product is allowed only under continuous supervision by an adult. The product is suitable for
individuals weighing up to 100 kg. The product is not suitable for children under 36 months of age due to the
lack of additional protection measures and poor prediction skills typical to little children.

4. The product meets all security aspects of European standards EN 1176-1:2008 and EN 1176-11:2014. It is
intended for use in outdoor public playgrounds.

5. The product should be assembled so that all holes situated more than 600 mm over the ground do not have
dimensions which could result in the head or neck entrapment hazards. The diameter of the holes should be
at least 230 mm, unless the diameter is under 130 mm or the size of the hole is less than 157 x 89 mm.

6. The product should be assembled so that any openings do not create finger entrapment. The diameter of the
holes should be outside the range of 8-25 mm.

7. When mounting or assembling the product, attention should be given to the minimum required distance
between the armed rope construction and eventual obstacles (impact area). Dimension of the impact area
depends on the free height of fall (FIG I). Falling space should be at least 1,5m around elevated parts of the
equipment, measured out from the vertical plane below the widest elevated parts. Falling space should looks
like, as it is shown in picture (FIG II).

8. In these safety areas no hard, angular or pointed objects should be present. The safety surface underneath
the product must be flat, and be covered in a suitable way (eg. rubber tiles, bark, wood chips) and meet the
requirements of EN 1176-1:2008. The indicator of the surface level should be the base level mark found on
the supporting structure of the whole product (e.g. on the pole). The product must not be placed on asphalt,
concrete or any other hard surface. There cannot be an overlapping of surrounding free spaces or safety

areas.

9. Connections shall be safeguarded so that they cannot be undone without tools (e.g. with glued threaded
joints).

10. No spare parts are provided with the product. In case of a damage, spare parts can be purchased from the
manufacturer.

11. The minimum installation space should be within 2 m from the product to be installed.
12. During installation you should make sure that: the pole is set vertically, all the screws and fastenings are tig-
htened, the place of installation is secured and marked.
. Before the product can be used, the stability of all the elements should be checked, protection tapes removed
and the level and condition of the shock-absorbing surface checked.
14. Should the product be found to be incomplete or damaged, the construction must be immediately protected
and its use prevented by using a signalizing white and red tape and placing information that the product is
damaged.Until the damage is repaired, the product should be excluded from use by the playground users.

1

w

ISPEZIONE E MANUTENZIONE

The frequency of inspection and maintenance will vary with the type of equipment or materials used or other
factors (e.g. heavy use, levels of vandalism, coastal location, air pollution, age of equipment, ...). The frequency
of the inspection checks should be increased according to the occurrence of special factors. Threaded joints should
be protected with thread glue.

Routine visual inspection (weekly to monthly)
- Always check that the bolts and nuts are securely fastened.
- Check the shock absorbing surface for objects that don‘t belong there.
- Check for missing parts.
- The surface should be well-maintained, especially the level of loose fillers (e.g. during routine controls), so
that the surface under the product remains in perfect condition at all the times.
Operational inspection (1 to 3 months)
- Check the stability of the construction.
- Check every part for excessive wear and replace when necessary.
Annual inspection (1 to 2 times per year)
- Check for rust and corrosion.
- Check every part for excessive wear and replace when necessary.

ASSEMBLY - MONTAGE - MONTAJE - MONTAGGIO - MONTAZ

[ 7 &
rete con fune armata ‘firry”’

Instructions for use - M361.01 - armed rope net ‘firry’



INSTRUKCJA UZYTKOWANIA

INSTRUKCJA BEZPIECZENSTWA

1. Prosimy zachowa¢ niniejszg instrukcje uzytkowania w celu wykorzystania jej w przysztosci.

2. Prosimy nie modyfikowa¢ produktu ani innych danych montazowych w jakikolwiek sposéb. Zmiany beda miaty
wplyw na integralnos¢ strukturalng i wymiana czesci zamiennych nastapi na koszt nabywcy. Niewtasciwe uzy-
wanie lub zastosowanie produktu niezgodne z przeznaczeniem jest zabronione i zwalnia producenta z jakiej-
kolwiek odpowiedzialnoéci. Przed uzyciem produkt musi by¢ zmontowany przez osobe dorosta.

3. Korzystanie tylko pod statym nadzorem osoby dorostej. Produkt przeznaczony jest dla oséb o wadze do 100
kg. Produkt nie nadaje sie dla dzieci w wieku ponizej 36 miesiecy, ze wzgledu na brak dodatkowych zabezpie-
czen i typowego dla matych dzieci braku umiejetnosci przewidywania.

4. Produkt spetnia wszelkie wymogi bezpieczenstwa zawarte w standardach europejskich EN 1176-1:2008 oraz
EN 1176-11:2014. Produkt przeznaczony jest do wykorzystania na publicznych placach zabaw na $wiezym
powietrzu.

5. Produkt powinnien by¢ zamontowany w taki sposob, aby wszystkie otwory powyzej 600 mm nad podtozem,
nie miaty wymiaréw powodujacych zakleszczenia dla gtowy i szyi. Wymiary otwordw nie powinny mie¢ mniej-
szej $rednicy niz 230 mm, chyba, ze otwor jest na mniejsza $rednice niz 130 mm lub jest mniejszy niz 157 x
89 mm.

6. Produkt powinnien by¢ zamontowany w taki sposdéb, aby wszystkie otwory nie tworzyty zakleszczen dla
palcow. Otwory nie powinny mie¢ érednicy w przedziale 8 - 25 mm.

7. Podczas montazu produktu, nalezy zwroci¢ uwage na minimalng wymagang odlegto$¢ miedzy produktem, a
ewentualnymi przeszkodami (powierzchnia bezpieczna). Wymiar powierzchni zderzenia zalezy od wysokosci
swobodnego upadku (FIG I). Przestrzen upadku powinna rozciggac¢ sie co najmniej 1,5 m wokot podwyzszo-
nych czesci produktu, mierzona poziomo i rozciaqgajaca sie od ptaszczyzny wystepu pionowego ponizej produk-
tu. Powierzchnia upadku powinna wygladac¢ tak, jak zostato to pokazane na rysunku (FIG II).

8. W strefie bezpieczenstwa nie mogg znajdowac sie zadne twarde przedmioty o ostrych krawedziach lub spicza-
stych zakonczeniach. Powierzchnia pod produktem powinna by¢ ptaska i mie¢ wtasciwosci amortyzujace (np.
guma, kora, zrebki) oraz spetnia¢ wymagania EN 1176-1:2008. Wyznacznikiem poziomu nawierzchni powinien
by¢ znak poziomu podstawowego znajdujacy sie na konstrukcji nosnej catego produktu (np. na maszcie). Pro-
duktu nie wolno instalowa¢ nad asfaltem, betonem lub innym twardym podtozem. Strefy bezpieczenstwa nie
moga sie pokrywac.

9. Pofaczenia powinny by¢ zabezpieczone tak, zeby nie mozna byto ich rozkreci¢ bez uzycia narzedzi (np. klejone
potaczenia gwintowe).

10. Czesci zamienne nie sg dostarczone wraz z produktem. W przypadku awarii czesci zamienne mozna naby¢ u
producenta.

11. Minimalna przestrzen montazowa znajduje sie w promieniu 2 m od montowanego produktu.

12. Podczas montazu nalezy zwrdci¢ uwage na: pionowo ustawiony maszt, dokrecenie wszystkich $rub i mocowan
oraz zabezpieczenie i oznakowanie miejsca montazu.

13. Przed oddaniem produktu do uzytkowania nalezy sprawdzi¢ stabilno$¢ wszystkich elementéw, usuna¢ tasmy
zabezpieczajace oraz sprawdzi¢ poziom i stan nawierzchni amortyzujacej upadek.

14. W przypadku zauwazenia, ze produkt jest niekompletny lub zniszczony, nalezy natychmiastowo zabezpieczy¢
konstrukcje i uniemozliwi¢ korzystanie z produktu poprzez zastosowanie tasmy sygnalizacyjnej biato-czerwo-
nej oraz wywieszenie informacji o uszkodzeniu. Do czasu naprawy uszkodzen, produkt powinnien by¢ wyla-
czony z korzystania przez uzytkownikéw placu zabaw.

KONTROLA I KONSERWACJA

Czestotliwos¢ kontroli i konserwacji zalezy od rodzaju artykutu, uzytych materiatéw badz innych czynnikéw (np.
duzego obcigzenia, umyslnego zniszczenia, wilgotnosci powietrza, zanieczyszczenia powietrza, wieku wyposaze-
nia itp.) W przypadku zaistniatych czynnikdw nalezy zwiekszy¢ czestotliwos¢ kontroli. Potaczenia gwintowe
powinny by¢ zabezpieczone klejami do gwintow.

Rutynowa kontrola (raz na tydzien lub raz na miesiac)
- Zawsze nalezy sprawdzac, czy $ruby i nakretki sa mocno dokrecone.
- Na podtozu amortyzujacym pod produktem nie powinny znajdowac sie zadne przedmioty.
- Nalezy sprawdzaé, czy nie brakuje zadnych elementdw.
- Nalezy konserwowaé nawierzchnie, w szczegdlnosci poziom sypkich materiatow wypetniajacych (np.
podczas rutynowej kontroli), zapewniajac nienaganng powierzchnie podtoza pod produktem.
Kontrola robocza (raz na 1 do 3 miesiecy)
- Nalezy sprawdzac stabilnos¢ konstrukcji.
- Nalezy sprawdzac zuzycie kazdej czesci i w razie potrzeby wymieni¢ na nowa.
Kontrola roczna (1 lub 2 razy do roku)
- Nalezy sprawdzac elementy konstrukcji pod katem obecnosci rdzy i korozji.
- Nalezy sprawdzac¢ zuzycie kazdej czesci i w razie potrzeby wymienié¢ na nowa.

ASSEMBLY - MONTAGE - MONTAJE
MONTAGGIO - MONTAZ

. A
PART LIST - ONDERDELEN - LISTE DES PIECES - UNTETEILE
LISTA DE PARTES - ELENCO DEGLI ELEMENTI - LISTA CZI;'S’CI

- Take all parts out of the packaging and check if anything is damaged, and if all parts are present.
- Verwijder alle onderdelen uit de verpakking en kijk of er beschadigde of ontbrekende delen zijn.
- Sortez toutes les piéces de I'emballage et vérifi ez s'il y a des pieces abimées ou manquantes.

- Holen Sie alle Unterteile aus der Verpackung und kontrollieren Sie, ob es beschadigte oder fehlende Teile gibt.

- Saque todas las piezas del embalaje y compruebe si algo estd dafiado, y si todas las piezas estan presentes.

- Rimuovere tutte le parte dalla confezione, controllare che niente sia danneggiato e che tutti i pezzi siano presenti.
- Wyjac wszystkie czesci z opakowania, sprawdzi¢, czy jakiej$ nie brakuje lub czy nie ulegta zniszczeniu.

o | . © ©
@ N
i \ ’ & @& (e
l;l A\ -
P/ |

@ net with a pole cap, ring and sleeve @ net with a pole cap, ring and sleeve
O pole O pole
@ anchor @ anchor
@ connection system consisting of: @ connection system consisting of:
- 6x washer M12 - 6x washer M12
- 6x self-locking nut M12 - 6x self-locking nut M12
- 6x bolt M12 x 25 mm - 6x bolt M12 x 25 mm
@ pulling system consisting of: @ pulling system consisting of:
- 6x nut M12 - 6x nut M12
- 2x threaded bar M12 x 500 mm - 2x threaded bar M12 x 500 mm
- 2x washer M12 - 2x washer M12
@ set of protection screws consisting of: @ set of protection screws consisting of:
- 2x threaded bar M12 x 140 mm - 2x threaded bar M12 x 140 mm
- 4x cap nut M12 - 4x cap nut M12

@ net with a pole cap, ring and sleeve @ net with a pole cap, ring and sleeve
@ pole @ pole
@ anchor @ anchor
@ connection system consisting of: @ connection system consisting of:
- 6x washer M12 - 6x washer M12
- 6x self-locking nut M12 - 6x self-locking nut M12
- 6x bolt M12 x 25 mm - 6x bolt M12 x 25 mm
@ pulling system consisting of: @ pulling system consisting of:
- 6x nut M12 - 6x nut M12
- 2x threaded bar M12 x 500 mm - 2x threaded bar M12 x 500 mm
- 2x washer M12 - 2x washer M12
@ set of protection screws consisting of: @ set of protection screws consisting of:
- 2x threaded bar M12 x 140 mm - 2x threaded bar M12 x 140 mm
- 4x cap nut M12 - 4x cap nut M12

linarium ‘firry”

ASSEMBLY - MONTAGE - MONTAJE - MONTAGGIO - MONTAZ

Instructions for use - M361.01 - armed rope net ‘firry’



